Page 1

Miniaturas Esquema del documento


No hay un esquema disponible Buscar: Anterior Siguiente Remarcar todos Coincidencia de mayús./minús.

Cambiar control deslizante Buscar Anterior Siguiente Página: de 23 Modo presentación Abrir Imprimir Descargar Vista actual Reducir Aumentar Tamaño automático Tamaño actual Ajuste de la página Anchura de la página 50% 75% 100% 125% 150% 200%

Assembly Manual Includes Instructions for Assembling Bowflex Ultimate Machines FOR THE BOWFLEX ULTIMATE

® ®

Basic Assembly Principles/Tools You Will Need 2

Basic Assembly Principles Finished Photos Here are a few basic assembly tips that can make your assembly of the Bowflex Ultimate quick and easy. By using these principles, you can simplify the process and save yourself some extra time and effort. 1. When you are using a ratchet to tighten a locknut on a bolt, use a close-ended combination wrench to grip the locknut. This will ensure that the locknut is fastened securely. 2. When you are having trouble placing a bolt between two separate pieces, you can get the bolt holes to line up by gently lifting one of the pieces. You can also lift gently and look between the pieces for additional help guiding the bolt through the holes.


3. You can make the assembly process go faster by gathering the pieces you need for each step prior to starting the step. 4. As a general rule, and for all bolts and locknuts on your Bowflex Ultimate, turning toward the right will tighten, turning toward the left will loosen. An easy way to remember this is by remembering the expression, “Lefty loosey, righty tighty.” We’ve included a photograph at the end of each step representing the end result of that step in the assembly of your Bowflex Ultimate. If you have any doubt after finishing a step, refer to these photos to see the accuracy of your assembly process. This is an example of what the photos at the finish of each step look like.

Tools You Will Need You will need the following tools to complete the assembly of your Bowflex Ultimate. If you don

’ t have these tools, you can find them at any hardware or department store for a reasonable price. • 7/16" combination wrench

• 9/16" combination wrench • An adjustable wrench • A socket wrench set • Phillips screw driver • Flat blade screw driver • Rubber mallet • Utility Knife • Scissors

Table of Contents Bowflex Ultimate Parts Reference Guide ................................Pages 4-6 Assembling the Bowflex Ultimate ............................................Pages 7-13 Assembling the Bowflex Ultimate Lat Attachment ................Pages 14-15 Assembling the Bowflex Ultimate Leg Attachment ..............Pages 16-19 Assembling the Bowflex Ultimate T-Bar ..................................Page 19 Adding extra Power Rods ............................................................Page 20 Bowflex Ultimate Warranty Information ..................................Pages 21-23 Bowflex Ultimate 6-Week Satisfaction Guarantee ..................Page 24

BOWFLEX Ultimate Parts Reference Guide 3

BOWFLEX ®

Ultimate Parts Reference Guide ®

Lat Tower Assembly (if so equipped) Bent Lat Bar Rod Hook Cable Power Rods Rod Cap Bench Leg Extension Assembly (if so equipped) Leg Extension Rollers


Seat Leg Extension Seat Hand Grip/ Ankle Cuff Squat Platform Squat Pulley Leg Extension Pulley Squat Bar Foot Rest Seat Rail Adjustable Pulley System Pulley Snap Hook Ring Pulley Rod Box Special features unique to the BOWFLEX ULTIMATE are the special cable storage areas. When the lat cables are not in use they can be conveniently tucked into the lat tower assembly as shown to the top left. In addition, the leg extension cables can be clipped into the special clip assembly located under the bench as shown in the picture to the left.

Lower Lat Crown

BOWFLEX Ultimate Parts Reference Guide 4 Item No. Qty. Part No. Description 1 1 10001 LOWER LAT TOWER 2 1 10002 LEFT MAIN FRAME ASSEMBLY 3 1 10003 RIGHT MAIN FRAME ASSEMBLY 4 1 10004 SQUAT FRAME 5 1 10005 SQUAT PLATFORM 6 1 10011 ADJUSTABLE PULLEY SYSTEM 7 2 10012 ADJ. PULLEY SYST. BOLT SPACER 8 2 10074 ADJ. PULLEY SYST. LOCK KNOB 9 2 90177 PULLEY ASSEMBLY 10 1 10014 SEAT RAIL 11 1 10039 FOOT REST ASSEMBLY 13 1 10036 REAR LEG 14 1 10017 SEAT 21 1 10015 INCLINE BENCH REST 22 1 10016 INCLINE BENCH REST BACK 23 1 10049 ROD BOX w/ RODS 24 1 10044 ROD BOX FRAME 25 1 10018 BENCH 26 1 10035 BENCH REST BRACKET 27 2 90215 ROD CABLE 32 2 10007 SQUAT CABLE 33 4 50334 SNAP HOOK 35 1 90650 48” BAR 36 2 10073 SQUAT STRAP 37 1 10075 LARGE THREADED KNOB 38 2 90134 HAND GRIP/ANKLE CUFF Item No. Qty. Part No. Description 39 1 90640 T-BAR w/ STRAP 41 3 90149 SCREW, 1/4" X 1-1/2" PHILLIPS HEAD 44 4 10182 SCREW, #10 X 3/4" SELF TAPPING 45 3 10183 SCREW, #10 X 1" SELF DRILLING 46 5 10103 BOLT, 3/8" X 3/4" 48 3 10107 BOLT, 3/8" X 2" 49 2 90193 BOLT, 3/8" X 2-1/2" 51 2 90139 BOLT, 3/8" X 3" 52 4 10125 BOLT, 3/8" X 4-3/4" 53 1 10126 BOLT, 3/8" X 5" 54 30 90138 WASHER, 3/8" 55 6 90156 WASHER, 1/4" 57 13 90196 NUT, 3/8" NYLON LOCK NUT 58 1 90222 RAIL END CAP 59 1 90217 LEG PRESS BELT 73 2 10177 REAR LEG BOLT KEEPER 74 2 10178 LEG PRESS BOLT KEEPER 75 8 10125 3/8

” x 3/4


SQUARE HEAD BOLT 76 1 10201 LOWER LAT CROWN

Parts List

Base Unit Assembly Item #: 76 Qty.: 1 Part #: 10201 Descr: Lower Lat Crown

BOWFLEX Ultimate Parts Reference Guide 5 Item #: 1 Qty.: 1 Part #: 10001 Descr: Lower Lat Tower Item #: 2 Qty.: 1 Part #: 10002 Descr: Left Main Frame Assembly Item #: 3 Qty.: 1 Part #: 10003 Descr: Right Main Frame Assembly Item #: 4 Qty.: 1 Part #: 10004 Descr: Squat Frame Item #: 5 Qty.: 1 Part #: 10005 Descr: Squat Platform Item #: 6 Qty.: 1 Part #: 10011 Descr: Adjustable Pulley System Item #: 7 Qty.: 2 Part #: 10012 Descr: Adjustable Pulley System Bolt Spacer Item #: 8 Qty.: 2 Part #: 10074 Descr: Adjustable Pulley System Lock Knob Item #: 9 Qty.: 2 Part #: 90177


Descr: Pulley Assembly Item #:


condition. Please note: You are responsible for return shipping and any damage or loss to merchandise which occurs during return shipment to The Nautilus Group, Inc. We highly recommend that insure your shipment. 3. Please mark all boxes clearly with: Return Authorization Number Name Address Phone Number Boxes without this information clearly marked on the outside may be refused. 4. Please make copies of your original invoice and put one in each box of merchandise. Merchandise must be received by The Nautilus Group, Inc. within two weeks of the date you were issued your Return Authorization Number. Refunds may be denied or delayed if these are not completely followed. This Bowflex Satisfaction Guarantee applies only to merchandise purchased by consumers, directly from The Nautilus Group, Inc. This guarantee does not apply to sales made by dealers or distributors. The Nautilus Group, Inc. 1400 N.E. 136th Ave. Vancouver, WA 98684 PN10204AA (0503) Bowflex and the Bowflex logo are registered trademarks of Nautilus, Inc., a NYSE-listed company 漏 2003, The Nautilus Group, Inc. Vancouver, WA 98684

23

M谩s informaci贸n Menos informaci贸n Cerrar


prueba para informe  

Esta es una prueba para publicar PDFs

Advertisement
Read more
Read more
Similar to
Popular now
Just for you